

LANSSBXE10423

Installation Instructions

Storage Stand Kit for John Deere® 600 Series Corn Head

(MY 2012 and newer)

THIS IS A COMPLETE KIT FOR THE ABOVE CORN HEADS WITH THE FOLLOWING:

LANKOTA STALK STOMPER KIT WITH TOOLBARS

LANKOTA®

270 West Park Avenue

Huron, SD 57350

866-526-5682

Numerical Parts List

Part Numbers	Description	Quantity
LANAXE29769	Storage Stand	2
LANAXE29769SB	Storage Bracket	2
LANHXE46930	Mounting Plate	4
LANHW7301	1/2" x 10.50" Bent Pin (with clip)	2
LANFB530	1/2"-13 x 7.50" G5 Bolt	4
RED1F30	1/2"-13 Top Lock Nut	4
LAN600UBOLT	5/8" x 3.75" U-bolt	2
LAN690830	5/8" Serrated Flange Head Lock Nut	4

Pictorial Parts List

 <p>LANAXE29769SB (2)</p>	 <p>LANHXE46930 (4)</p>	 <p>LAN600UBOLT (2)</p>	 <p>LAN690830 (4)</p>
 <p>LANAXE29769 (2)</p>	 <p>LANHW7301 (2)</p>	 <p>LANFB530 (4)</p>	 <p>RED1F30 (4)</p>

Tools Needed for Installation

- **Pair of 3/4" wrenches**
- **15/16" wrench**
- **Scraper (optional)**

Preparation

- 1. Attach desired header to the combine. Lock the header to the combine.**
- 2. Raise the header off the ground and lower the safety prop on the feeder house cylinder.**
- 3. Set the parking brake on the combine.**
- 4. Turn off the combine engine and remove the key.**

Installation

Refer to Figure 1 through 3:

IMPORTANT: Thoroughly clean and remove any dirt and debris from the bottom of header legs.

1. Pre-assemble (finger tight) a pair of Mounting Plates (LANHXE46930) with one 1/2" x 7.50" Bolt (LANFB530) and one 1/2" Top Lock Nut (RED1F30) toward the back.
2. Position the pre-assembly around the header leg above the bottom plate weldments and install the second bolt and lock nut. Tighten all hardware. Ensure the Mounting Plates are still above the weldments.
3. Position the Storage Stand (LANAXE29769) over the open ears of Mounting Plates and secure with 1/2" x 10.50" Bent Pin (LANHW7301).



Figure 1



Figure 2



Figure 3

Refer to Figure 4 through 6:

4. Position the Storage Bracket (LANAXE29769SB) on top of toolbar tube in an un-occupied location as to avoid interference with the header cart rest pad. Install one 5/8" U-Bolt (LAN600UBOLT) and two 5/8" Serrated Lock Nuts (LAN690830). Tighten all hardware.
5. Remove the Storage Stand (LANAXE29769) from bottom of header leg and position over the open ears of Storage Bracket. Secure with 1/2" x 10.50" Bent Pin (LANHW7301).
6. Repeat the above step 1 through 5 for the opposite side.

For further technical assistance call Lankota at 866-526-5682



Figure 4



Figure 5



Figure 6